
nHcTOK-BKflAAbltU: t4HoOPMAUhn Anfl flAUUEHTA

Oacryu@ rent, 2,5o/o-uulfi renu

ler,rcrayrcu-lee Beulecreo: a 100 r rens coAep)Kt/rcs 2'5 r reronpo$ena

l-enu gnr HaPPKHoro nPuMeHeHilff

n e pen H a.{ an o M n p,4 M e H ; H H q na iH o ro n e r<a p c-e e H x oio n p e n a para B H H M aren b H o

npot{TllTe Becb nHCTOK-BKnaAblul'
. Coxpauhre STor rll,4croK-BKnaAbltrl'

. Ecnr Y Bac noFBFTct ganuuevtulne

. fiannutfi reKapcrBeHnutfi npenapar

BosH,toxno, Bau norpe6yercn npoLlurarb eTo cHoBa

Bonpocbt, o6parrrecu K Bpaqy nnr pa6ornilKy anreK!4'

nponrcaH Banl. He nepegaeailre ero ApyrrM rll4LlaM

3ro uoNer HaHecrkl L4M BPeA' Aaxe ecnil chMnroMbl klx sa6oneeaHulF coBna.qatoT c

Baulrvr.
npn eosHlil<HoBeHhL4 Cepbe3Hblx no6o,ll-lutx Aeracreilfr unut n|o6utx no6o'lFlutx

onficaHHbtx B AaHHoM n[cTKe-BKfiaAbll,le, coo6ulnre o6 eronl1 cBoeMy Bpaqy

ANTCKH.

4eitcreufr, He

nnm pa6orHutxY

Co BKnaAblua:
1, co6o'i oacryru@ renb h Anq Llero oH npeAHa3HaqeH

Z. Llro cnegyer sn ,t ip"nup"ta Oacryu@ renu

3 Kar nPmuennro b

4 Kaxule Bo3MoxH

5 Kax xPaHrru nP

6 [lpovan nHQoPnitaqnn

1, qTO nPE,qcTABIlflET CO5O14 OACTyM@ fEnb [4 Anfl LlEro OH 6PEAHA3HAqEH

Oacryr,,r@ renb coAepxfiT neKapcraeUFlutil npenapaT, Ha3blBaeMbtti reronpo$en' u

nphHaAlext4T K rpynne npenaparoB noA Ha3BaHileM HecTepol4'qHble

npoTr4BoBocnanllrenbHble cpeAcrBa (HtlBC). 3rr npenaparbl yMeHbtllarcr BocnareHVe v

6oneeute ou-iyU-leH fi F.

eHsercF AnR MecrHoro tteqeHhF nph 6onsx B MblLllL{ax' KocrFX finll

ecKoro fir'th rpaBMarnL{ecKoTo npoficxo4eHhn: HanpT"p' npur yulu6ax

K. OaCTRXeH|/lFX MblL!q, pLlfl'1AHoCTt1 MblL!q LUeIr n]TCMOaTO'

Oacryv@ renb cneAyer npilMeHFrb ronbKo y B3pocnblx r'r y Aereti craplle 12 net'

z. LITO CnEAyET 3HATb nEPEA nPhMEHEHhEM nPEnAPATA OAGTyM@ rEnu

He ncnonssyfire Oacryn,t@ renb H coo6tqure Bpaqy:

. Ecnr4 B npoullloM y eaC llMenil MeCTo l(O)<Hble npogBneHfiF anlleprril Ha KeTonpoqeH'

rnanposenouy'*,"nory,serrosra6par,Yo-6noKaTopb|rnrnapstoMepHb|enpoAyKTb|.
. Ecnu B npounoM y Bac l4MeIlil MecTo peaKlll,ll4 cporoceHcu6nnt{sawtvl'

. Ecnh y Bac floBbllxeHa qyBcTB[renbHocrb (anneprran) x gelacreyrcu-{eMy BeqecTBy

reronpoeeHy hrh rarnH,r-nn6o ApyrhM oo*non"*tutu Oacryn@ renn (nepeveHb BceX

l(oMnoHeHroB cM. B pa3Aefle 6 <l-lpouan klHQopMaqiln))
l\vlvil tvr vwr. _ r__n_

Ecnut y Bac noaulLueHa t'{yBcTBl,4TeflbHocrb (anneprnn; r fi-'
^TC 

l/Hn
Seno$ra6pary, allertlr ore' ilHo

cHFTklF Bocnafl eHilq. K cnMr I I uMd r!1 at t ra vlvlA oTHo-' "1-tyNYiY :-:. :--

$eno$ra6Pary, allertlr ore' ilHo

nic6ouy neKaPCrBeHHo AHa3Hae
rrrrr AT!n

:IT'L -

BbrAer Ht4F t43 noca (pnurt) unvt 3ygFu-{afl curnu (xpar}ap.ilK[?)
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. Bo BpeMr neqeHktr TereM u B reLreHhe 2 He4enu nocne ero npeKpauleHrs re yqacrKt4

Koxr1, Ha Koropbte HaHoct4Tcfl npenapaT, He AorxHbl noABeprarbcn eosgeicrerrc
corHeqHbtx nyvefr unr VO-rsnylleHilF conepheB.

. l-ens He cneAyeT np[MeHFTb Ha yL]acTKax Koxr,,1, TAe hMeFoTcF npil3HaKfi nOpa)KeHuF,

HanpilMep, oK3eMa, arne, uH(:exqrouxuttl npoLlecc hnil orl(pblrble paHbl,

' Tperufi rpfiMecrp OepeveuHocrr (cnl. paspen 4.6)

[Tpu eoaurxHoBeHhh xaxrx-nq6o Ko)r{Hbrx pearqurtl nphMeHeHhe Oacrytul@ rern cneAyer
HeMeAreHHo npeKpaThTb, B ToM qhcne npr pa3BklTt/t4 KoxHblx peaxqril cBR3aHHblx c

coBMecrHbtM np'1MeHeHheM npenapara n npoAyKroB, CoAep]<aLqfix oKToKprneH (oKroKpilneH

- oro KoMnoHeHr HeKoropbtx KocMer!4tiecKVx v tnfveHnLtecKfix npoAyl{ToB, o6na4aoulnx
caoficraaN,lr4 saAep)l<Ku SorocrapeHfifl, TaKfix Kar( [JaMnyHt , rcilzr nocre Opnrun, rent'l ArR

Ayua, KpeMa Arq Ko)Kr4, ry6Hste noMaAbt, KpeMa Anff saMeAfleHilF crapeHhn, cpeAcrBa AnF

cHFTr4fi MaKilFXa, Cnpeh Ant Bor]oc).

Oco6ste Mepbt npeAocropolgHocrl4 npH npHMeHeHHH Oacryrvt@ renn:
. Ecnl4 y Bac fiMeercg cHr4)KeHhe Qynxqrn cepAlla, neqeHfi unil noveK, cooOLl-lHre oo

groM Bpaqy Ao nphMeHennr OacryM@ TerR: hMenL4 Mecro cooOqennn o6 otAensHulx

ctyLlagx pa3Bhrr1fl cr,lcreMHbtx HexerarenbHblx peaKL{tlti, ceRsauHblx c nopaxeHheM
noqeK.

. npn BosHt4KHoBeHh,4 cbtnh npfiMeHeHyte Oacryv@ renff cneAyer npeKparhrb.

. Ecru noflBhrrlcb xarre-nr6o Ko)l{Hbre peaKL{t4r4, BKnrcqaR KoxHbte peaKL{t4!4 nocre
coBMecTHoro npLlMeHeHilr npoAyKTOB, COAep)KaUlklX orfiol(pt,1reH, reqeHhe cneAyeT

HeMeAneHHo npeKparnTb.
oacrynl@ Terb He creAyer HaHoct4rb Ha BocnareHHy;o, noBpe4qeHHy;o fir14

r,rHs ur r-lulpoeaH H ylo f(oxy.
Oacryv@ renb He cflepyer HaHoa4Tb e6nnsr rras, pra, nor4petZ, B aHaflbHotl h noroBoi
o6nacrsx.

. He cneAyer nphMeHtTb B coLleraHLlt4 c Bo3Ayxo- t1 BoAoHenpoHHqaeMblM|,1 noBF3KaMkl

(r. e. o$nacrb npr4MeHeHhn He cneAyer OuHroearu, o6eprutsarb Hnil saKpblBarb

noBF3KaMt,t, B Koropbtx hcnorb3yercfl nepeBffsoqustfi Marept4arl uts nnacrrxa)

Y naquenroB, crpaAarcqfix acrMoi e coLleraHhr c xpoHt4LtecKtlM pt4HriroM, xpoHL4qecKLlM

cr4Hyct4ToM, vlnnvt nonfinaMr Hoca, hMeer Mecro 6oree eutcoxmil ptlcK pa3Bhrt4a annepfvtvt

Ha acnilptlH nlnnv HnBC, \.teM y Apyrhx nrc4efi.
He cne4yer npeBbil.!arb peKoMeHAoBaHHyto AnuTerbHocTb r]eqeHhA B cBA3tA c pl4cl(oM

pasBL1T4F c reqeHileM BpeMeHh KoHTaKTHoro AepMarfiTa il peaKqilrl QoroceHcu5unvtsat4.tv,.
Mecrnoe np!4MeHeHfie 6onsu.tr,rx KorilqecrB npoAyKTa Moryr nphBoAl4rb l( BosHt4l(HoBeHurc

cucreMHbtx eQ$erroe, TaKtax, KaK rilnepqyBcrBilTerbHocrb 14 acrMa

,[ern: 6esonactocru r,l e$Serfit'tBHoqrb renn l(eTonpo$eHa y gerefi He il3yqeHa.

3aqnra or conHegHutx nyvefr H connpHeB
llpu,1 eosgeracrBt4t4 conHeqHbtx nyvefi (4axe paccefiHHoro ceera) t,tf h ynbrpaQroneroeoro
ilBnyqeHrF Ha rex yLracrKax r(o)Krl, Ha Koropbre HaHochrcn oacryvo rerb, Moryr pa3BHrbcg

noreHLlklaf bHo rff)t(enbte r(ox(Hbte peaKqilil (Qorocencr,t6ttnnaaqvtz). B censul c orl4M

Heo6xoAmuo:
- Ha nporfl)l{eHfiu reqeHilF reneM il B reveHue AByx HeAenb nocre ero npeKpauleHfiF

npilKpbtBarb oAe>Kqofr te o6nacrn, Ha Koropble HaHocu'lrcn npoAylfi - eo rg6exaxne
pa3Bhrt4fl Sorocencu6nnu:aqnr xoxtt.

- Tu-larenbHo Mbtrb pyKil nocre Ka4qoro HaHeceHhF Qacryu@ renr

*
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Bo epeun rteqeHhn t'l B

Ha KoTopble HaHOCI,ITCF

conHe|..{Hblx nyveut unut

TeqeHue 2 Hegenu nocne ero npeKpaqeHfin re ooracrtl'

n penapar, He AorxH bl noABeprarbcn eoege icreuo
YO-n:nyvenht cofl F PheB'

l-lpuueneHue coBMecrHo c Apyrta M H neKapcrBeHHbl MH cpeAcrBaM h
t4e

HYrPb (nexaPcrea
. 3to raPre
e6oeaHre

btBarb BJltlFHl4e Ha 4elicrere Apyrhx

npenapaToB. Kporvre TOro, HeKO-TOpble Apyrhe reKapcrBeHHble cpeACTBa MOryr oKa3blBaTb

BnhnHhe Ha geilcraule oacryv- renR

fipnueHeHue npn 6eperr,tennocrh 14 B nepnoA KopMneHHtl rpyAbto

He npnneHnrb npil Sepevenuocrh t4 B nepiloA KOpMreHLln rpyAbto' 3ro ruloxet orpa3urbcF

Ha 3gopoBbe Pe6eHra

Cnoco6nocTbynpaBnqTbaBToTpaHcnopTol,lno6cnyxhBaTbMexaHH3MbI
;;;ry^,f ;;; unr"u, ua cnoco6nocrb ynpaBr'rb aBrorpaHCnoproM r o6cnyNuearu

MEXAHil3MbI.

3. KAK NPilMEHflTb NPENAPAT OACTYM'TENS

Oacryu@ renu neo6xo'r4Mo npil MeHfi Tb cOTraCHo CneAyho u-{t/ M 14 HcTpyKtll4fl M :

. TyOa: OTBt4HTt4rb l(oflnaqoK il npoKonoTb anhoMvlHtleayrc naeVOpaHy ocTpreM'

HaxoAnu-{r1Mcn na o6parnot't cropoHe KornaLlKa'

. Ao3aTop HacocHOrO Tilna: npil nepBoM ficnorb3oBaHilh creAyeT HecKonbKo pa3

HaAaBilrb Ha KornaL{oK Ao3aropa ilnh Ha ocHoBaHile eMl(ocrl',4 AO noFBneHrn renn [1pu

hcnorlb3oBaH14hAo3aToppeKoMeHAyeTcFAepxaTbBropr3oHTa|bHoMnonoxeHilh'

Kaxoe KonuqecrBo rena Hcnonb3oBarb n KaK qacro

Burgaeure nonocKy reflF AnHHotl 5-10 cM ilnh 2paza HaAaBhre Ha Konnaqorposaropa (2 r)'

,[axHoe KOnrqecTBO renF CreAyeI HaHoct4Tb Ha nopaxeHHyl-o o6nacru 1-3 pasa B AeHb'

Kax r ua KaKue o6nacru HaHocHTb oacrytu@ rens
. oacryut rens npeAHa3HaqeH Torbl(o Arn Hapy)KHoro npfiMeHeHLlR'

" PaCnpeAeflilTe renb Ha nOpaXeHHOr O6naCrU fleTKklM'1 MacCaXHblMt4 ABh)KeHtlFMll'

" flocne HaHeceHmF cpa3y estuotare pyrr'
. He cneAyer !4cnorb3oBarb cniluKoM 6onuure l(orlrqe

vPvHv I eei

B te.{eHne KaKoro cpoKa cleAyer nprMeHRTb oacryu@

oacryuo rerb npfiMeHnercfi TorbKo KoporKtlM14 neqe6sutrv

;HA'FIHtttruf

tfrtRTr$5.4ttilt



Ecnnsa6oneBaHhenepHoAilqecrno6ocrpFeTcFrannBut3aMeTulllt.,lBTeLleH|/lega6oneeaFtilR
xarue-nu6o h3MeHeHnF, o6parnrecb K Bpat{y'

Ecn BaHo cnhuxola 6onsuoe o oacrynno renn

flpra or;:;;;;;;;-*. *", KpoBb nonaAaer oqeHb He6onut-uoe

ero lioerorr'ly oqeHb ManoBepo o' LlTo nepeAo3l4poexa 6yger

conpoBox(qarbcfl raxuMn-nu6o npoRBreHhFMkl'

Ecnn y Bac nuercrcn eu.{e xarre-nu6o Bonpocbr no AaHHoMy npenapary'

;;;;.;.y""'apyirrecu c neqaqrM BpaqoM unu pa6orHhKoM anreKn'

4. KAKl,lE BO3Moll(Hbl nO60tlHblE AE!4CTBI4fl

Kax u nrc6out ppyror,r reKapcTBeHnsrir npenapar, oacrynttt Tenu MoxeT o6nap,aru

no6oqnutnlur AeL4crBr4RM14, xor' oHra rabnroAaprc' He y Bcex naLlheHToB'

Kax il e cnyL{ae MecrHoro n 6blx neKapcrBeHHblx npenaparoB' Moryr

pa3BhBaTbcq Ko)l(Hble arne xqr'lr' B oqeHb peAKt4X cnyqanx npr aos4etacTBklt4

conHeqHbtx nyL{eu na o6na oacryn@ ferF lvloryT BO3HilKarb BblpaxeHHble

KOXHbte peaKqilLl . coo6r-qanocb o noKanbHblx Ko)KHblx peaKLlhFX' KOTOpble BnocneAcrBhL4

Mofrll4 BblxoAt'lTb 3a npeAenbl yLlacrl(a HaHeceHfiF npenapara K pegt<uru FBneHhtM

nTu 6onee BblpaxeHHbtx peaxqut't' TaKhx KaK 6ynnesHan rnr

Sn u*."*", cnoco6nutx pacnpocrpaHFrbcfl u npro6peraru

TeH rt't xaPaxreP'

flpyrnecrKTb|npoTt4BoBocnallilTe|bHblx|eKapcTBeHHblXnpenapaToB
(lvrnepvye gBneHrF co cropoHbl xenyAot{HO-K[4l'!eqHoro TpaKTa n novex)

3aBhcFT e cnoco6nocrn geti Bylou-{ero KoMnoHeHTa qepe3 Ko)lry h'

eAOBaTenbHo, oT Ko|t4rlecTBa renF, nnou-la|.qr'r o6pa6orannofr noBepxHOCTl4'

nocTHocTt,lKoXHb|XnoKpoBoB,Tt,4neL]eHrFrnpilMeHeHulFoKK|rc3hoHHblX
noBfl30K.
c n,'ovenra nocrynreHilR Ha pbrHor( coo6ulanocb o cneAyou-lttx no6o'lHt'tx geitcraurx' oHvt

yKa3aHb|noopraHaMt/CoBilKnaccrsraqr,tpoaaxb|BcooTBeTcTB|4t4c
qacroroir Bo3Ht4r(HoBeHfi (or 10% r'r aurLle)' qacro (ot 1ok 4o 10%)' ilHorAa

(orO,1%po1%)'pegrol%)'oveuupeAKo(tueHee001%)'BKrlo\]aF
oTAerlbHbte cnyqafi

EcnnBst3aMeThnHnoflBfleHhexaxoro.nr60t43nepeqltcneHHb|XHnxeno6oqHblx
neilcranft, Heo6xogt'r,ro npeKpaT,tTb ncnoflb3oBaHhe cDacryvo renq H COO6Uluru o6

sroM Bpaqy:

hHorqa

[lentvtqecraF F3Ba'

xenyAoLlHO-Kt ueqHOe

KpoBoTeqeHile, AI4apeF

'tr'

Oqens peAKo

An aQnnaxrnqecKue
peaKqhh, peaKLll4t4

r h n e pqy B cT B I4Ten bH OCTtl

Spr,rrerrrra, I Peaxqnn
syA, oK3eMa, I Sotot"ucrbnnnga
o yu1eHre | 6YnnesHutt't gePn'larn

)K/(eHhF i rPanileHtaqa

Hapyurennn co
CTOPOHT'l

tltvln/lYHHofr
c!{cTeMbl
Hapyruenun co
cTopoHbl
xenyAOttHo-
KhueqHoro TpaKTa

Hapyurenun co
cropoHbt KO)KH t4

noAKOxHo-
xnpoaot't

HapvruenuR co

- ("!, c,e* A



cropoHbl
MOqeBbrBoAqu{hx

ArlcQyHKLINI vnv
nogeqHotl
HeAOCTarOLlHocr14

floxunure naqr{eHTbt 6onee noABep)KeHbt noffBfleHfito no6o.tFtutx peaxqntt Ha HecrepoklAHble

n poTt4BoBocnarilTerl bHble cpeAcTBa.

Co6npAexrae hHcrpyKt-Inft , uglo>xeH Hbrx B AaH HoM r ilcTKe-BKIl aAbl [le, cHt/xaer ptlcK

noRBneHilF no6o.tHurx Aeftcraurri. B qenov, no6oqnste geticrern Hocqr eperuelnuti
XapaKrep, O,qnaro npil hX Bo3HhKHoBeHfir pel(oMeHAyeTcfl o6parrrucn l( BpaL{y rrh
pa6orHnry anreKfi.

lleo6xoAurrlo coo6qarb Bpa\ry nnn pa6orrt4Ky anreKil o notBrteHiln nto6ltx no6oqHux

4eficrenrrt, He onncaHHblx B AaHHoM ttt'lcrKe-BKraAblL,t.te.

5. KAK XPAHI4Tb NPENAPAT OACTYM@ TENb

Xparurs B HeAocrynHoM Anq Aereil vecre!
K ycnoeunu xpaHeHne Horo npoAyxra rpe6oeanttn r'e npeAbflBflRerct.
He ncnonsgyrZre Oacr Terb no ficreL{eHL4h cpoKa roAHocl,4, yKa3aHHoro Ha ynaKoBKe u

ry6e/rybe c Ao3aropona, flaroi HcreLleH!,1n cpoKa roAHocl,4 FBrflercs nocle4Hutl,t 4enu
yKa3aHHoro MecffLla.
BaNHo, ,rro6ul raH$opH,raqhr o npenapare 6urna BcerAa AocrynHa, nosToMy neo6xognvo
coxpa Hhrb yna Ko B Ky u ga nn sti rt t/croK-BKrl aAblLll,

fiannutfi reKapcrBeHHuri npenapar He creAyer aut6pacutBarb B KaHarh3aquho hrkl c
6urroeurr\4 MycopoM. flporcoHcynurnpyfirecs c pa6ornuroM anreKh o roM, KaKyrvrtt3t poBarb

HeHyxHbte neKapcrBeHHbte npenaparul. 3rn Mepbr noMoTator B Aerle 3aLqt4rst orpyNarculelt
cpeAbr.

6. nPOqAfl hHOOPMALII4F

9ro cogepxHTGn B npenapare Oacryu@ rens
fier,tcrayroqhM Be l4ecrBoM npe napara fl BrFercn xeron poQeri.

Konqenrpaqils KeronposeHa e Oacryv@ rere - 2,5 ok.

Kpove roTo, B HeM coAepxarcn creAytoullae KoMnoHeHTbl, xap6or',lep, 3raHor, Macflo

Heponfi eBoe, Maclo r|aBaHAhHoBoe, Tpl40TaHoraM il H, BoAa OLI 14u-leH Ha fi .

YcnoetaR ornycKa
larnurft npenapar ornycKaercq no peqenry.

BneurHlrft BhA npenapara cDacryu@ renu h coAepxhMoe ynaKoBKl4

Oacryu@ renb - ero 6ecqaerHuril nnn nolrn4 npo3paqHblfi renu essxofi KoHchcreHqilil c

apoMaTHblM 3anaxoM.

Oacryv@ relb npeAcraBfieH ynaKoBKaMh, B Koropbrx coAepxarcn cneAyou-lhe KorfiqecrBa

npenapaTa: ry6ut no 20,30, 50 r,rnul 100 r nnr AO3aTop HacocHoro Thna Ha 100 r'

B npogax<e Moryr HaxoAnrbct ynaKoBKtl He BCex pa3MepoB

BnaAeneq perncrpaqHoH Horo yAocroBepeH hc
A MenapraHv V1apyctpns Oapuaveyrrrrxe PrayHnrs c.p.n,, Btt

l-lpor:aogurens



A MeHapruur Msnrc$exqepilHr flogxrcrLaxc sHA cepst4cl43 C.p,n., npoilsBoAcrBeHHoe

npeAnpL4nrile: Bra Cerre Casrn 3 - 50131 Onopenqun

!,ara nocneAHe ro yrBe pxAe H HR Aa H Ho ro n u crKa-B KnaAbl u a : AB'201 2

\j$clf,*tjsit*Eti'i:lE Ot lL*1!* Axr ${nltAl rtfR}6D'-*CY

(x!/[Rtlgg ittiR $aas|{*:Lv${{* J$g



PACKAGE LEAFLET: INFORMATION FOR THE USER

Fastum@ Gel 2,5% gel

Active ingredient: 1009 of gel contain 2.50 g ketoprofen

Gel for external use

Read all of this leaflet carefully before you start taking this medicine.
. Keep this leaflet, You may need to read it agatn.

. lf you have any furlher questions ask your doctor or pharmacist.

. This medicine has been prescribed for you. Do not pass it on to others. lt mav harm them. even

if their synrptoms are the same as yours.

' lf any of the side effects gets serious, or if you notice any side effects not listed in this leafjet,
please tell your doctor or pharmacist

ln this leaflet:

1. What Fastum@ Gel is and what it is used for

2. Before you use Fastum@ Gel

3. How to use Fastum@ Gel

4. Possible side effects

5. How to store Fastum@ Gel

6. Fudher information

1. WHAT FASTUM@ GEL IS AND WHAT IT IS USED FOR

Fastum@ Gel contains a medicine called ketoprofen and belongs to a group of medicines called
Non-SteroidalAnti- lnflammatory Drugs (NSAIDs). These reduce inflammation and relieve oain.
Fastum@ Gel is used for the local treatment of rheumatic or traumatic pain in the osteo-articular

and muscular system: contusions, sprains, muscle strains, stiff neck, lumbago.

Fastum@Gel should only be used by adults and children over l2vears of aoe

2. BEFORE YOU USE FASTUM@ GEL

Do not use Fastum@ Gel and tell your doctor if:
. you have a history of skin allergy to ketoprofen, tia

perfumes

. you have a history of any photosensitivity reaction

a.gd,lHYlfiC CtRt*e Op nlt( ,lfll) 34{01*Al r6C}ltltll,D$f
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' you are hypersensitive (allergic) to the active substance ketoprofen or any of the other

ingredients of Fastum@ Gel | (see Section 6, 'Fufiher information" for a list of other ingredients)
c )iou 2l'€ hypersensitive (allergic) to fenofibrate, tiaprofenic acid, acetylsalicylic acid, other NSAIDs

(eg ibuprofen) or any medicines for pain relief or inflammation (allergic synrptoms are wheezing

(asthma) runny nose (rhinitis) or an itchy rash (hives))

. Do not expose treated areas to sunlight or UV light from solarium during the treatment and the 2
weeks following its discontinuation

' The gel should not be used on pathological skin changes such as eczema or acne; or in
infectious skin or open wounds.

. third trimester of pregnancy (see section 4.6)

Stop using Fastum@ Gel immedediately if you experience any skin reaction including cutaneous
reactions after co-application of octocrylene containing products (Octocrylene is one excipient of
several cosmetic and hygiene products such as shampoo, after-shave, shower- and bath-gels, skin

cream, lipsticks, anti-aging creams, make-up removers, hair sprays in order to delay
photodegradation. )

Take special care with Fastum@ Gel

' lf you have reduced head, liver or renal function:, talk to your doctor before using Fastum@ Gel:

isolated cases of systemic adverse reactions consisting of renal affections have been reponed,
. Stop using Fastum@ Gel if rash appears

. Treatment should be discontinued immediately upon development of any skin reaction including
cutaneous reactions after co-application of octocrylene containing products

. Do not apply Fasturn@ Gel to sore, broken or infected skin

. Do not use Fastum@ Gel near the eyes, mouth, nostrils, anal and genital regions

' Do not use with an air{ight or water-tight dressing (i.e. do not bandage, wrap, or cover the area
with a plastic dressing)

Patients with asthma combined with chronic rhtnitis, chronic sinusitis, and/or nasal polyposis have

a higher rtsk of allergy to aspirin and/or NSAIDs than the rest of the population.

The recommended length of treatment should not be exceeded due to the risk of developing

contact dermatitis and photosensitivity reactions increases over time,

The topical use of large amounts of product may give rise to systemic effects such as

hypersensitivity and asthma

Paediatrics: The safety and efficacy of ketoprofen gel in childre

Protection from the sun and sunbeds
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The exposure to the sun (even hazy) or to UVA of areas in touch with Fastum@ Gel can induce

potentially serious cutaneous reactions (photosensitisation), Therefore it is necessary to:

- protect treated areas by wearing clothing during the treatment and for two weeks after its

discontinuation to avoid any risk of photosensitisation.

- wash your hands thoroughly after each application of Fastum@ Gel

Taking other medicines

Tell your doctor or pharmacist if you are taking or have recently taken any other medicines e.g.

oral anticoagulants (blood thinning medicines). This includes medicines you can buy without a

prescrlption, This is because Fastum@ Gel can affect the way some other medicines work. Also,

some other medicines can affect the wav Fastum@ Gel works.

Preg nancy and breast-feied in g

Do not use if you are pregnant or breast-feeding. lt may affect your baby.

Driving and using machines

Fastum@ Gel should not affect your ability to drive and use machinery.

3. HOW TO USE FASTUM@ GEL

How to apply Fastum@ Gel

It is important to use Fastum@ Gel as directed:

. tube: unscrew the cap and pierce the aluminium seal with the point in the top of the cap.

pump dispenser: when using the pump dispenser for the flrst

several times or push the bottom until the gel is released).

position during use (see the pictures below).

time, press the top of the dispenser

Keep the dispenser in a horizontal
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Do not expose treated areas to sunlight or UV lighi from solarium

treatment and the 2 weeks followino discontinuation.
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When and how nruch to use

Apply a stripe of gel 5-10 cm long/ 2 pushes of the pump

area 1 to 3 times daily.

How and where to use Fastum@ Gel

. Fastum@ Gel is for external use only

. Gently massage the gel on the area you need to treat

" Wash your hands immediately after use

. Do not use too much of this medicine.

dispenser (29) to the skin of the affected

How long should you use Fastum@ Gel for?

Use Fastum@ Gel only for brief treatment periods.

Consult the doctor if the disorder recurs repeatedly or if you have noted any recent changes in its

characteristics.

lf you use more Fastum@ Gel than you should

When Fastum@ Gel is externally applied (on the skin) very little reaches the blood. For this reason

overdose effects are most unlikely.

lf you have any furlher questions on the use of this product, ask your doctor or pharmacist.

4. POSSIBLE SIDE EFFECTS

Like all medicines, Fastum@ Gel can cause side effects, although not everybody gets them.

As for other medicaments for topical use, allergy skin reactions may occur. In very rare case

Fastum@ Gel can cause severe skin reactions during an exposure of the treated area to the sun

light Localised skin reactions which might subsequently spread beyond the area of application

have been reported. Cases of more severe reactions such as bullous or phlyctenular eczema

which may spread or become generalized have occurred rarely.

Other systemic effects of anti-inflammatory drugs depend on the transdermic spreading of the

active ingredient and hence on the amount of gel applied, on the surface involved, on the degree of

intactness of the skin, on the duration of the treatmenl and on the use of occlusive bandaging

(hypersensitivity, gastrointestinal and renal disorders).

Since marketing, the following adverse reactions have been reported. They have been listed

according to classes or organ and systems and classified to iheir

following classification: very common (equalto or above 100/0; and

10 0/o), uncommon (ranging between 0.'1% and 1oh), rare (ra

rare (below 0.01%), including isolated repods,
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Very rareUncomnron
Anaphylactic

reaction,

Hyperse n sitivitY

reaction

lmmune sYstem

d isorders

Peptic ulcer,

Gastrointestinal

bleeding,

Diarrhoea

Gastrointestinal

disorders

Dermatitis

contact,

Angioedema

Renal failure or

insufficiencY

aggravated

PhotosensitivitY

reaction,

Dermatitis

bullous, Urticaria

Erythema,

Pruritus, Eczema,

Burning sensation

Skin and

subcutaneous

tissue disorders

Renal and urinarY

disorders

StopusingFastum@Ge|andtellyourdoctorifyounoticeanyofthefolIowingside-effects:

EIder|ypatientsareparticularlysusceptibletotheadverseeffects

inflammatorY drugs'

compliance with the instructions inserted in the patient package reduces

effects.

These undesirable effects are generally transitory. However when they

consult the doctor or chemist'

It is important to inform the doctor or chemist of the appearance of any

described in the patrent package inseft'

5. HOW TO STORE FASTUM@ GEL

Keep out of the reach and sight of children'

No storage condition is required for this product'

Do not use Fastum@ Gel after the expiry date which

expiry date refers to the last day of that month

is on the cafton and tube/dispenser' The

It is imporlant to have the information about the product

and the Patient Package inseft

always available, so keep both the box

of non-steroidal anti-

the risk of undesirable

occur it is advisable to

undesirable effects not

how
4t" ?K(9t{{t:^{1tMedtcines should not be disposed of via wastewater or hou

f'h'e1p
to dispose of medicines no longer required' These measures
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6. FURTHER INFORMATION

What Fastum@ Gel contains

The active substance is ketoprofen,

Fastum@ Gel contains 2 5% ketoprofen,

The other ingredients are carborner, ethanol, neroli essence, lavandin oil, triethanolamine, purifred

water.

Prescription status
This medicine is available with medical prescription,

What Fastum@ Gel looks like and contents of the pack

Fastum@ Gel is a gel of mucilaginous consistency, colourless or almost transparent, with an

aromatic odour.

Fastum@ Gel is available in the following pack sizes: 20, 30, 50 or'100 g tube and '100 g pump

0rspenser,

Not all pack sizes may be marketed.

Marketing Authorisation Holder

A Menarini Industrie Farmaceutiche Riunite s,r.l. , via Sette Santi 3, Florence

Manufacturer

A. Menarini Manufacturino
3 - 50131Firenze

Logistics and Services s.r.l,, stabilimento di produzione via Sette Santi,

This leaflet was last approved in QBl2012
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